O

=SIXHA=E7Y78&s&nNn707

MITSUBISHI

Industrial Sewing Machine Parts Catalog

Model

INDEX

Page

m
"%

DY-339

M & 3
EE S
= =
a SHEE
22

® e
28 =BE
T EEEEER EE R

.E;!DP."-'.U’!-"PS*N."
ABE BB N
B wwm

Shen ™

-

-

-
-

na

- h 7 M *®

E VDIV ESN. | §
7l v B *

=
A5
. -
—
— —
o ‘h w N

-
~J

R
M IR
nE
=

—
©

Arm bed & its accesones
Arm bed & its accesories

Thread take-up lever & needie bar MEChANISM +=«rrrrrirrmr s s s s
Arm shaft & vertical SHaft MECHANIGITY s=-x - tsresr=resimerirrrimsnsaarsarness s rrasssrasyanasssrssassarnsasfrrnassnss
DOtE AT MBCHANIGITY #= o« oo morarmmtanmassnsaeehesosasneessessssssssnesnsanssioonmeshseismnsiisenssiesiarsssersbrtines
Stitch length regUIator MECHANISM =« sean st rrrm ittt e e bt a s s s b
Presser fO0t MBCHANISIM -« o omrirrmnmmmmniinm i snmmne s insssasnsinicsirasssss contosamssarmtoesssaismsaanstossssssns
LIDPEE Foatd MECHANISIM: ==+ i-serotisunsesmmierssss i Biteotieiassssntanetss rosseonsss sobosiassssiasiansssns astissasisnsian
LOWOr To8 MECRATISIN  +:trsstmssrsinseimsntrasnarssnsrensvssansscamsesiosssnres sobnrsarsssstsbras ssodrssonsbnsssnsas
Hook shaft & rotating hook MECHANISM ««««x«r rrerermmmriim it s s st s s
Thread trimmer Solenoid MECHEMISI -+ retrantimearmiiiiaersriisirraisss sorsrnasssssssisnsisnsnssssnmasissnns

Thread trimmer Mechanism ==« oo,

Thread tmmer Cam Shaft MECREMISI -+ +rwrertrerrmmmemmarmemrmmtimcersrerssosarrsmsssssmsansnssanrassesansa e
Ol Bubreation MBCIAMISI =« costr it imierane st s srmar s apaan e is csra R asaraabeasssnausasssansnnssns

Accessory box & accessores

Cotton stand & other SGCBSSOTIBS""_'f""’““"‘“""'"""""""""""""""""‘""""“""""""'" e

Tabilis & Bliindis«sossonseus iuvuins vonstpal s Jadnce it c s Ty S R T T s P R

S—

;N

8
10
12
14
16
18
20
22
24
e OB
28
-30
++ 32
34
36

iRk =H

197810




U ° o B
DY-339 ¥ # i ‘ .
TOTAL ASSEMBLY

‘-"I,
<o
~ iﬁ_ﬂ-_ -

o R

=3

A8

DY-339

e R— S I—— —_——




x & B &

ARM BED & ITS ACCESSORIES DY-339




@
* % B &

ARM BED & ITS ACCESSORIES

. ' |

A/

W@Ba ({.oranmon Parts _

Figg ®&3—F e 5 e | l
s & & Description Amt, |@

No. Parts.No Ref.No. 3 |

odl - |11

, _ MF 10A0 584 W468291HO1 X ¥ 7 /% — “Thread take-up cover _ gt 0 O 1 :

MF 1780 5684 W45B150H01 X N o= Thread take-up cover 3 1 Dl q‘I__ o

2 M9 1107 002 WB00092HO1 ¥ ¥ 11/64(40)X5.5 Screw 11/64(40)x5.5 1 (@) ,

3 M9 1108 001 B 503846H01 A7 it # * ~ 11/64(40)%X5.5 Set screw 11/64(40)x5.5 1Ok **r—T | 1]
4 MF 40A0 180 WA475415H01 # % & " thread guide 1 b T |
/5 MF 20A0 181 W470269H01 _# % A (FVF>iar) Thread quide for pre-tension 1 a0 | |

8 MF 10A1 553 W602171HOT MM ¥ ® (7U7~¥3~)  Tension stud for pre-tension N T ©) <5 |

7 MF 10A1 555 WGB01636HOT B F m (F97-iar) Tension discs for pre-tension 2 O

ia_ __MF _36A0 245 W462881H01 A i /¢ * (FuF>s>) _Tension spring for pre-tension 1100

M8 1101 046 WBO1837HO1 ¥ ¥ = + 7 F 11/64(40) Tension nut for pre-tension 1100
Bo.y gsm MG 41E0 550 W450619G03 # W 8 (M)(F7UF~~2~) _ Pre-tension complet 1_ |00

10 1116 002 WS601400HO1T ¥ 3+ > 11/64(40)x8 Screw 11/64{40)x 8 100

1 Mg 1101 004 W466810H01 7 5 ¥ 1 & < 11/64(40)x9 Screw 11/64(40}x9 3 |00

12 MF 36A1 180 W471432H01 # ® Ay THir=) Three holes thread guide 1 oo

13 MG 41B0 880 WA481610HO1 x Arm side cover [ (e](e]

14 MG 4180 600 W229937H01 F v 7 5 /% — Top cover 1 O[O
16 M9 1102 004 W487880HO1 7 5 ¥ 1 ¥ 11/64(40)X10 Screw 11/64(40)x 10 4 O
16 MF 10A0 471 B 419207H01 X < 1 4§ /7 Spring 1O

M9 0804 002 B 509070H01 ¥  # ¥ 3/32(66)%2.2 Screw 3/32(56)x2.2 2|00
~ 18 MF 10A0 470 B 419208H01 2 <~ U & Slide plate PR e W
902 MF 10E0 470 W461757G01 X ~ 1) # (M) Slide plate complete 1 |00

19 MG 4180 101 L W4B1612G0O1 &t W B2.6¢ Needle plate B2.64 1 OO

20 M9 1106 011 W502948HO1 A m = o 11/64(40) X8 Screw 11/64(40)x 8 2 0o

DY-339




x kB R

DY-339
ARM BED & ITS ACCESSORIES

L
©




A B
ARM BED & ITS ACCESSORIES

6 ’ "

@

#EBD Common Parts

Figg 8&21-—F ®wH3~F ﬂﬁa SN
= & P Description Amt, |2 |e |
No. Parts.No Ref.No. ik 2@ ‘
&~ N i ’Q. E J ! L
26 M9 1608 046 W476469H01 7 7 = 7 - b (EXEAEIR) Tension regulating thumb nut 1 ], [ : g iy
27 MT 60A0 802 W476470H01 Y J.|: 2 (L#AER) Thumb nut revolution stopper 1 st ! | }
28 MF_43C0 245 W478173H01 M i v 3 (EAMEN) Thread tension spring 1 )y | '
29 MM 11A0 556 WA77611HO1 8 F M § T (EHKIAKIE) Thread tension releasing disc L [¥] (@]
30 MF 10A0 555 W444059H01 I8 :}'- m (EXDEE) Thread tension discs 2 _|10l0, [
31 M9 0204 060 B 509216H01 # 2 & X £ > (LAWEHH) Thread tension relesing pin 1 [OlO!
32 __MF_10AD 553 B 419178H01 W -‘!— W (ExmBn) Thread tension stud — __1_[olo
33 MF 12B0 187 W461748H01 i’e B U Y 3 (ERIAEE) Thread take-up spring 1 [e][e]
34 MF 10A0 709 W453140H01 Fi X T va (ERIRREE) Thread tension regulator bushing 1 |0lO
35 M9 0901 002 W500741HO1 SF # ¥ 9/64(40)x4  Set screw 9/64(40)x 4 1 o |11 N
803 MF 43E0 210 W331008G03 + # 19 & # (4) ke Thread tenshion regulator complete 1 10l0! iy
36 M9 0906 002 W500791HO1 ¥ *  ~ 9/64(40)X4.5 Screw 9/64(40)x4.5 1 [0l0 B
37 MQ 50A0 181 W464979H01 # £ A (P—4LT) Thread guid for arm {under) 1 _10|O0
38 M9 1508 001 B 509088BHO1 7 a4 3 ¥ 15/64(28)X7 Set screw 15/64(28)x7 1|00
39 M9 0909 003 WS501901HO1 A F * < 9/64(40)X8 Screw 9/64(40)x6 2 |00
40 - MF _10A0 181 WA452151H01  # = A Thread guide for arm & face 2 |0
__MF 178B0 181 WA470968H01 # S ¢ Thread guide for arm & face 2 @)
41 M3 1108 003 WH500369H01 A ¥ 3 © (54R) 11/64(40)%20 Screw 11/64{40)x 20 1 |0|O
42 MG 41B0 830 W324576H03 & B(F1¥7—2071) Face plate With out three diamark 1 10O
42 MG 30B0 830 W324576H04 @ B (51 Y 72—21}) Face plate With three dia mark 1 |0l0
43 M9 1070 003 S 516131H01 A ¥ * o 4x30 3 Screw 4x 30 1_[0]O

ny.239




XFF - STHRROMR

THREAD TAKE-UP LEVER & NEEDLE MECHANISM By-239




]
e — . "\l

- . ° 9'6 O

K - $HERIR
THREAD TAKE-UP LEVER & NEEDLE MECHANISM
e #Fiiﬁ Common Parts
Fg ®&3-—F  ®Ha—F i me (= |
L h % Description Amt. ||
No. Parts.No Ref No. & i
Req. 3 E| I
gos MG 41E0 580 W331012G03 * W & 7 (48) Thread take-up lever complete I < 1
9% mc 40e0 580 W331012604 X B &t 2 (M) Thread take-up lever complete S o .. |
51 M9 0901 032 B 509084HO1 % ¥ * < 9/64(40)%9.5 Screw 9/64(40) 7 9.5 i 7 ;
52 MG 41E0 661 WA4B1615G01 #2320y ¥ Needle bar connecting crank rod " r &£ _34 EER N
53 MG 41B0 587 WA462746H01 X B X I # (Afi+M) Setpin _ 17t CEr
54 M9 1519 001 B 509114HO1 Hi+ L uk X 3 & 15/64(28)<23.5 Set screw 15/64(28) - 23.56 1 s ) - Iy
55 MG 41E0 582 W462752G01 X i Thread take-up lever i J ) ) 1‘_+_
MG 40EQ 582 W472523G01 X == W . Thread take-up lever : " . 2 0 S (O 0 B |
5 M9 1802 006 ® B 503851HO1 # % ¥ # > 9/32(28)x14 Set screw 9/32(28)x 14 i 6o T
57 _MF_B0A1 383 ® WA50075H03 2 5 -~ 7 Crank T [010] I TT0
58 M9 1606 001 o B 504016H07 M+ > ik X 3 ¥ 1/4(40)X6 Set screw 1/4(40)x B 1 Qo] |
_59 M9 1802 001 @ WS500036HO1 87 ~ ik £ 3 & 1/4{40)x4 Set screw 1/4{40)x4 2 JOO] ' ,
60 MG 41B0 684 WA481616H01 X® 2 5 > 2 Thread take-up crank 1 @) @] 8
_B1 MG 41E0 662 WA4B1619G01 &t 2 #H « F (#8) Needle bar connecting link guid complete 1 (8] @]
62 __M9 1110 002 WS500294HO1 ¥  #* ¥ 11/64({40)x8 Screw 11/64(40)x8 2_ |00 |
B3 MF_10A0 325 \W443934HO1 A 2] —_ Square biok I (0] @)
64  MF _10A0 665 WA50054HO1 &t # % % Needle bar connecting stud e e (I (@) @)
_65 MV 40AQ 664 WA452165H01 &t & x % & (F) Needle bar bushing {under) 1 [O]0 B
66 M9 0802 003 WS502074H01 A ¥ 3 < 1/8(44)x45 Needle clamp screw 1 (8]0 |
67 MF 72B0 128 S 970010H02 = 3 > # DBx1-2 #21 Needle DBx 1-2 #_21 1 (9]
MF _23C0 128 S 970002H04 = = » @t DBx1 #23 Needle DBx 1 #23 A (]
" 68 MF 10A2 181 WH502075H01 * % & Needle bar thread guide T |00
69 M9 1102 001 1 WB00489HO1 MBI L ik X * & 11/64(40)X2.7 Set screw 11,/64{40)x 2.7 g (0] (@]
70 M9 0909 003 WS501901HO1 A F * 3 9/64(40)%6 — Screw 9/64(40)x6 1 JOIO
71 MG 41B0 660 WwWA481613HO1 it 1% Needle bar 1 (8] (8]
72 MF B0A0 663 WA461760H01 @&t #& x % n (k) Needle bar bushing {upper) 1 OO 1
13 MF_10A2 740 WS500003HO1 7 = & ¢t Felt for Needle bar bushing 1 Olo
74 _MF _B0OAO 742 W502181HO1 3 Cap T 100

ny 110



L8 - BREABYLR

ARM SHFT & VERTCAL SHAFT MECHANISM DY-339

REIEE.
o

93 9
(90)91 92
g9 90
86(83137 88

81 82838

¥ &= /AN
== ) Fell £

[} =g .\:-;v S ."%‘. &
= P2
114 J

101

102




L& -

D
R HARIR

ARM SHAFT & VERTCAL SHAFT MECHANISM

®

##8% Common Parts

L=
Fig. &~ F |~ F " o |2IS
] & £ Description Amt |2|@
No. Parts.No. Ref.No. a8
Rea. =5
81 MF 60A0 232 WA4B4011HO1T £ # X % L (%) — Arm shaft bushing (left) 1T |0]0!
B2 M9 1508 001 B 509088HO1 AT & ik X + ~ 15/64(28)x7 Set Screw 15/64(28)x 7 i 2 |ojo
83 MF_60A2 740 WB01624HO1 7 T L+ ' Felt 3 _|op!
84 M9 1501 002 WS502945H01 ¥  # > 15/54:23}xa.5 Set screw 15/64(28)x 8.5 2 |00,
85 MG 41B0 352 W470213H01 # 5 Arm shaft collar 1_|olo;
86 M9 1513 001 B 509060H01 A F < ik 4 * & 15/64(28)x10 Set screw 15/64(28)x 10 a |00}
87 MG 41BO 234% W4B1617HO1 Lt # 4 ¥ b (&) ¥ Arm shaft bushing (middle) 1__10lO)
88 M9 1602 005 WG502914HO1 & % i 4 # © 1/4(40)%B.0 Set screw 1/4(40)x8.0 1 |olo!
89 MG 41B0 176 W341674H01 % & " 5 4 Special cam 1__lolo
90 M9 1606 001 P 911000X01 Wi+ > ik 4 F & 1/4(40)%6 Set screw 1/4(40)x6 8 [olo
91 MF 40A0 331 P 611003X02 & L] W (E#) Beve! gear (arm shaft) 1 Olo
92 MG 4180 230 W341673H01 8 Arm shaft 1__|0lo
93 MG 41B0 280 W450085H01 & Y 5 4 (WiL#) Feed cam [ (6] @]
94 MG 41B0 349 W447236H01 5 L A ~ Y (AN) Feed cam ring 1_ ol
95 MF_60A] 740 WS500738HO1 7 T & + Felt 2 |0l
96 MF G60AO 700 WS500836HO1 /T T s, “Spreng 2ol |
905 MF 10E0 280 WA462629G01 % V # 4 () (WioWE) Feed cam complate g 1 [O|O]
97 MF _BOAO 233 WA451675H01 E # ~ 5 L (%) Arm shaft bushing (right) 3 Z W
98 M9 1502 002 W500509H01T ¥ =# ~ 15/84(28)X12 screw 15/64(28)x 12 B 2 0P
99 MF 10A0 682 W453500H01 ~ X * ® _Balance wheel - = 2]
100 M9 1203 002 B 509178H01 ¥ * 2 3/16(28)x15  Screw 3/16(28)x15 2 [O)
101 MG 41E0 744 W481624G01 7 NS X Feed forked connection 1 12lo
102 MF B0A0 384 W321787HO1 2570y F ¥ il Crank rod gl 1_ oo
103 M9 1802 045 B 508961HO01 7 v+ 9/32(28)x35 Nut 8/32(28)x 3.5 [ (=] ©)
104 M9 1805 036 WA469444H01 7 —/S—i+ = 9/32(28)x31.0 Taper screw 9/32(28)x31.0 1 oo |
105 MF 40A0 334 P 611001X02 % ] X (8BMTF) Vertical shaft bevel gear under (under) 1 |OJO
106  MF 40A0 332 P 611002X02 & & o (TH) Bevel gear for hook shaft 1 JOJO
107 MF B0AD0 740 WS500042HD1 7 x I } Felt 2 |00
108 MF 67B0 522 W462734H01 ©& # ~ 5 i (F) Vertical shaft bushing (under) 100
109 M9 1503 001 B 508971HO1 _ E7F “ ik A %  15/64(28)X4.5 Set screw 15/64(28)x4.5 2 oo
110 _MF 60AD 352 WA461790H01 _ # 5 - Vertical shaft collar 1 oo
111 MG 4180 520 W481658H01 & =~ ® Verticat shaft 1 9L
112 MQ 70A0 521 W462791H01 & # ~ 5 n (L) _Vertical shaft bushing (upper) 1 100
113 MF 40A0 333 P 611000X02 & @ W (!iﬂl:) Bevel gear for vertecal shaft (upper) R EE
114 M9 1607 001 WA478184H01 W+ “ ik 4 # U 1/4(40)X4.5 ‘Setscrew 1/4{a0)x4.5 [ [©)©)

DY-339




DY-339

DETECTOR MECHANISM

M #8128

122 123 126 127
(121)|124] 126

121

136 135 | 134 133132131




B BEME
DETECTOR MECHANISM

s #:##M& Common Parts
Fig. saEI—F Wita—F . my D ‘ , [ | |
B8 & 2 Description Amt. |@!® | |
No. Parts.No. Ref.No. Q||| [ |
_ ) _ Reo 1350 | | | ]| \ L
121 M9 1111 001 B 503852H01 M+ = ifE 4 % ¥ 11/64(40)X10 Set screw 11/64{40)x 10 2_101IC, || ; ]
122 MF 40E1 602 WA478193G01 mUFrV -2 ~ Coupling 0 W 1o 1L *_L_ | |
123 M9 0411 037 S512131H08 P+ ~ 2 < 40X10 Screw 40x 10 2 O 1 TP T T 1]
124 M9 0401 053 SB61121H03 X % & & 4 Spring washer 4 &g /3 (o157 M H W
T125 M9 0413 050 S 562121H03 ) # A @ # 4 _ Washer4 . . 2 o r L Lel iy
“126 MF 40E1 372 W3309839G0T K & M I MK M-type condenser plate complete 1 ol | 'T ] j
127 MF 40A0 601 WA478191HO1 3 = 7 (mitw) Set plate 1 JOJC | R ;
128 MF 40A0 476 P 693000X01 R < — ¥ 2x4,1X1 Spacer 2x4.1x1 2_ 10 ) | | 4 4
906 MF 40E1 406 W341660G01 #& H 8 (M)ME Detector complet(M-type) T (<) - i T R
129 MF 40A2 339 W339691HO1  f& t % 5 /v — i Cover e 1 o E—'I el I
130 M98 1108 002 WS500511HO1 ¥ # U 11/64{40)X7  Screw 1i/64(a0)x7 "y 2|00 ]l
131 M9 1510 002 W500676H01 ¥+ S 2 15/64(28)x12 Screw 15/64(28)x 12 2[00 1
132 MF 40A1 415 S 452001H02 +4 o:>2Y 7 HP-3N Cord holder HP-3N 1 O] B [
133 MF 40A1 781 W227499H01 & 1 ¥ & Holding base 1 jole] 1|
134 M9 0410 037 S 512131H08 P + ~ # ¥ 4x8 Screw 4xB 1 [O)0]
_135  MF 40A2 780 WA472746H01 3 —Fwm¥-—= Holder forcord I I (=) S0 .
136 ™9 1102 004 WA467880HO1 7 5 ¥ 1 + ¥ 11/64(40)x10 Screw 11/64(40)x 10 2 o)) |] ]
i P L)
- ey N SN Ts 3 I

e DY-339




# B s B R

DY-339

STITCH LENGTH REGULATOR MECHANISM

148
147

144) 145 146
o 143144(144)

141 14

167




.- .
& B hn B RS &

STITCH LENGTH REGULATOR MECHANISM

B

O

#A®E  Common Part_?

L]
Fig. W& - F WA —F ey |y
] i) % Description Amt. |@ |2 [
No. Parts.No Ref.No. a8
Rea. 1215
141 M9 0905 063 WS501377H01 & ff & > ~ Setpin "1 bl ] ]
142 TMETIDAORISE) Wad7215HO1 & @ 8 . _ Fesdconnwctingnk¥l ~_ Wen_ B8 ¢ 10OF LA Ll i1y L)
143 M9 1807 015 W501406HO1 B ff * > 9/32(28)x23.3 Screw 9/32(28)x23.3 1ol
144 M9 1504 002 B 508963HO1 ¥ ¥  © 15/64(28)X10 Set screw 15/64(28)x 10 210
“145 MF 65B0 152 WA54803HO1 X ) B @ » 4 (EAF2) Feed regulator _ 1 o o
146 M9 1513 001 B 509060HOT M > ik 4 3 ~ 15/64(28)x10 Set screw 15/64(28)x 10 100
147 MG 41B0 750 W479396H01 7 v > a = Feed regulator bushing 1o
148 M9 0904 083 WA479395H01 & 1 ® Set pin 1 |olo!
149 MF 10A2 572 B 509164H01 7 i % /< & Spring 1ol
160 MF 10AO 852 B 419163H01 € > Stopper pin 1_ ol
151 MF 40AO 297 WA447227HO1 % VB % * ¥ Screw-bar 10D 11
162 MG 3080 831 W331488H01 ¥ 4 + JL Bmm Stitch length reguiator dial 1 (@]
153 M9 1209 002 B 503887HO1 ¥  + > 3/16(28)x8 Screw 3/16(28)x8 i @)
1564 M9 1501 002 WB02945H01 ¥  + < 15/64(28)xB.5 Screw 15/64(28)x 8.5 2_|olo
155 M9 1207 003 B 509288HO1 % ¥ * < 3/16(28)x65 Screw 3/16(28)x6.5 1_ oo
156 _MF_26B0 632 WA465387H01 BBmMML /— Reverse sewing lever 1_|0)0
1657 M9 5003 053 B503895H01 /¢ * & & Spring washer 1_ |00
158 _MF_ BOAO 633 WA462608H01 @ B m A W Shaft 1_ 010
159 M9 1501 007 B 509256H01 1 % A ¥ * © 15/64(28)X14.6 Set screw 15/64(28)x 14.5 [ (0] @) 1
160 M9 1110 002 W500294H0T ¥ 2 o 11/64(40)X8 Screw 11/64(40)x8 I (€) @) }
161 MG 30B0 708 W462888HO1 /% * It X W& Braket 1_|0l0
162 MF BOAO 572 WA445312H01 7 v # /< % Spring T 00 )
163 MF B0A0 634 W447217H01 & 8 m R = Reverse sewing crank 1 (@] @] e
164 M9 0404 063 B 419146H01 1 0o @ (B&ffW) Pin 1 )
165 MF 20A0 325 W501445H0T M W Square block 100 11
907 MG 41E0 635 W331018G01 £ 8 W X K (M) Revers sewing crank complete 1_|ojo
166__M9 1802 045 B 508961HO1 + v  F 9/32(28) Nut 9/32(28) _ 1|00
167 M9 0801 051 S 563122H06 W ©# B # B8 Lock washer B8 1|00

!
?

DY-339




B I M R
PRESSER FOOT MECHANISM

DY-339

202

201

176 177




" Ll -
. ' ' Q
- ' '

¥ I B #
PRESSER FOOT MECHANISM
#BMa  Common Parts
_ A s
Fig. B&a&a—F W —F i e Ny
5 a8 2 Description Amt. |22 [
No. Parts.No Ref.No. b ||
Req. = 3
"171 Mg 1212 015 WB501778H01 B 1 ¥ ¥  3/16(28)X97 — Hinged screw 3/16(28)x 9.7 —— T 1000 1 111 i B IR
172 MG 3080 720 Ws502936H01 31 k % & e Knee fifter lifting lever fink -l 1 |00
173 M9 0912 002 W500713H01 ¥  * Z 9/64(40)%8.5 Screw 9/64(40)x 8.5 3 |00 1] |
174 M9 2001 016 B 503843H01 B 1§ L ¥ * T 5/16(24)X30 Hinged screw for lifting lever T 1010 | | i
176 MG 41B0 725 W341657H01 ® Ek % 7 2 __Lifting lever 1 0|0 | |
—176 M9 1505 016 B 509176H01 B ff A ¥ * © 15/64(28)X10 Hinged screw 15/64(28)x 10 1 |Of0] i
177 MF _B60AO 591 e#W462748H01 > 3 & F - ___ Knee lifter rock shafter - LI [ €191 41
178 M9 1251 045 B 509177H01  + v  F 3/18(32)x3 Nw3ne@a)xs = 1 O
179 MG 41BO 593 Wa481629H01 + 1 31 ## Lifting lever connecting rod L (®][S)
S 562131H03 & & M5 Washer M§ A 2 |OJO L
W481656H01 7 v # /% & v ____Spring b et N 170 | |
W341662G01 M E ~ i # () Knee lifter bell crank complete 1 oo | [T 1
W464022H02 E * 1 /1 » Knee lifter bell crank spring 1 |OJO
B 509264H01 A F * < 11/64(40)%12 Screw 11/64(40)x 12 2 [O]O
WB02957H02 # 2L L X E > Upper thread releasing pin 1 [O]O
W464029G01 E % 31 I S Thread releaser 1 |O]O
W459392H01 %* HA & Guide plate 1 |00
W5Q2744H01 2k v /% Presser foot lifting lever stopper 1 (¢][e}
B503977H01 # E 7 L E >~ Presser foot lifting pin 1 [O[C
W443698H01 # I E 7 Presser bar lifter 1 [O]0
W500985H01 8+ > &k ¥ 3 © 11/64(40) %6 Set screw 11/64(40)x 6 1 |00
W464016H01 ¥  * _ = 0/64(40)X8 Screw 9/64(40)x8 T [OD
W4B81831G01 % I E Presser foot (inside) N [ [&)
WB500489H01T @7 ik # 7 > 11/64(40)X2.7 Set screw 11/64(40)x2.7 1 O[O
185 MG 30B0 267 WA46288/H01 1 T ® ¥ 5 L (F) Presser bar bushing (under) 1|00
196 MF B0AD 262 W444011HO1 % i & Prasser bar 1 |OlO
197 M9 1109 002 WS500511HO1 ¥ = o 11/64(40)%7 Screw 11/64(40)x 7 1 JOIO
198 M9 1508 001 B 509088HO1 @i+ ik £ # ~ 15/64(28)%X7 Set screw 15/64(28)x 7 1 |O|O
189 MF 10A0 216 Ws502083H01 E£ * %X /A Thread guide 1o
200 MF 41B0 265 Wa481630G01 1 I & 7 + ~Presser bar holder 1 |O[O
201 MF 60AD 259 WA443638HO1 1# T /% 2 Presser bar spring T [O0
1 OO

7202 M9 3201 035 B 409037HO1 W I B % + o _Presser regulating thumb screw




L& Y Bk

— 15 —

DY-339
UPPER FEED MECHANISM

211

212
213

224)

{2341 .

240

.«-g.l

9
O
k|
O




£ #Bix V) B4R
UPPER FEED MECHANISM

#®8%&% Common Parts
- ! TT1T1
Fig. ®&a-~F P S b ey |2
i & B Description Amt |2 @ i I
No. Parts.No. Ref.No o el 1 |
il (-1 il (|
211 __M9 1801 035 W502411HO01 _## X B & * v 9/32(28)x 35 _Feed regulating screw B W T Do [ '. ||
212 M9 1801 045 WB000009HO1 +  »  F 9/32(28) Nut 8/32(28) i 3 HECERERERERER
_213 MG 30B] 261 W480473HO1 f = M ® = Presser regulating bracket 1 00 , il .
214 Mg 1108 001 B 503846HO01 87 ~ ik # * ¥ 11/64(40)%5.5 Set screw 11/64(40)x 5.5 ey 9 010, [ | L
215 MG 10BO 833 WS502463H01 % ') #a 4 # )L (LBBET) Feed lifting rock shaft bushing 2 OlG | | |
216 MG 10BO 460 W502418HO1 ESET XU M Feed Iifting rock shaft 1_[olo | |
217__MG 30BO 463 W454865H02 E&E F ik ) b (%) Feed lifting rock shaft crank (right) 1 [ | | [ 1
218 M9 1603 003 WS501009HO1 A ¥ # = 1/4(24)x16 Screw 1/4(28)x 6 e 1 ol 11 | L]
219 MG 30B0 384 W480485H01 =¥ &% (25205 F) Feed connecting crank rod | I (@] (o) ' | |
220 M9 1550 015 W480471HO1 B f F * < M6 P0.75x24 Hinged screw M6 P0.75x 24 110 | ] 1 |
221 MF 60A0 700 Ws00836HO1 /¥ @ * Spring for felt stopper 1 00}
222 _MF_BOA] 740 WS500738HO1 7 x )+ Felt 1 ol
223 M9 0325 065 S6591411H05 C % i * & (#aA) 25 C-type stop ring 25 1 Q0
224 M9 1606 001 B 504016HO01 A+ - uk 4 * 2 1/4(40)%X6 Set screw 1/4{40)x 6 r B (0] (6] L
225 MG 30BO 760 W480462H01 @ C " Feed lifting eccentric 1 O
226 M9 0608 050 & 562131H04 : 7 + @ # 6 _ Washer 6 - T oo T
‘ 227 M3 1572 045 S 542]12H01 Mimahs. v 'k BX0.78 U-Nut 6x0 75 1 Qlo
228 MG 10BO 763 W461042H01 ~ M 7 5 » 2 Bell crank 1 OO0
229 M9 1210 002 W501247H01 ¥ % © 3/16(28)%X10 Screw 3/16(28)x 10 2 o
230 MG 41B1 572 W481636H01 7 b #& /¥ 3 Spring 1 ol
231 MG 30BO 732 W464020G01 = A & (#8) Spring guide bar complete 1 OO
232 MG 30BO 226 WA461057H01 & ® (PIWET) Spring guide bar holder 1 OO T
233 M9 0315 060 B 509137H02 € > u Setpin 2 0 [
234 M9 1110 002 W500294HO1 F ¥ 11/64(40)%8 Screw 11/64(40)x8 4 0[O -
235 MG 30B1 765 W4B0467HO1 ~W2 35 2 H4F Bell crank guide bracket 1|00
236 MG 10BO 411 WS501534H01 2 o Bell crank guide pin 1 OO Il 4
237 M3 0507 063 W502457H01 3 a " Bell crank guide bracket nggl_; 1 .
/238 M8 1681 015 W4B0472HO1 B {1 ¥ * < 1/4{40)x12 Hinged screw 1/4{40)x 12 1R
239 MG 10BO 910 WA457552H01 & # W 2) Feed lifting rock shaft link 1 [e]@]
240 MG 30BO 462 W461063H02 LS ET %Y R (%) Upper feed lifting rock shaft crank (left) 1 0o
241 M9 1506 002 W502152H01 ¥  # 15364(}0” 12 Screw 15/64{40)x 14 T 10
= = e 7"—' s e '.
S S S SO —— - N s S
¥ = e el N

DY-339




| B

Ny 5-JUN: R

UPPER FEED MECHANISM DY-339

66 267 2k




O O ML O
L Eax YRR
UPPER FEED MECHANISM
= %i’l}_& Common _Pa_r_t_sr__‘

Fig.g ®S&a-—F ®Ha—F me |

=1 & & Description Amt. |@|@|
No. Parts No. Ref No b

Rea. |Z15

251 MG 30BO 467 W461080H01 ESAFXE" W Feed driving shaft (upper) i 1 ool 111 1] (R
252 M9 1108 001 B 503846H01 @A > ik # * ¥ 11/84(40)%X5.5 Set screw 11/64(40)x5.5 1_lolo | |
253 MG 3080 287 WA466249H01 X v # * 5 L (&) Feed driving shaft bushing (right) 1 oo,
254 M9 1603 003 WSB01009HO1 Hh T * = 1/4(24)x16 Screw 1/4(24)x 16 [ [5)(e)
"255 MG 41B0 465 WA481637HO1 LEBA TR Y W (&) Feed driving rock shaft crank 1 lolo
256 M9 1802 045 B 608961HO1 _+ v I 9/32(28 Nut 9/32(28) 2 |O0]
267 M8 1803 015 WA454870H01 B I ¥ # < 9/32(28)x26 Connecting rod hingde screw 2 [0
258 MG 30BO 954 W324564H01 E & Y > 7 ¥ Feed driving connecting link 1 |olo.
259 MG 30BO 285 WA457554H01 % V) # X 5 I (%) Feed driving shaft bushing (left) 1 |clo
260 MG 30BO 411 W443980HO01 2 o Square block (R e)@)
261 M9 5005 083 WA464052H01 o 0 (xxhH) Feed connecting rod lever pin I EE
262__MG 30B1 950 WA4B0466HO01 & # L /<— Feed connecting rod lever IEE
263 MG 10BO 910 W457552H01 &  # id Walking foot connecting link 1 |Olo
264 MG 30BO 295 W461085H01 % ' B % x Walking foot guide fink 1 |00
265 MG 30B1 273 WA480470H01 W 1 & (ZUR) __Feed arm _ 1 |olo
266 M9 0910 003 B 509270H01 A ¥ =* = 9/64(40)x7 Screw 9/64{40)x 7 2 oo
267 MG 1080 294 W321338H01 = VI Walking foot I (5)(e)
268 M9 0414 050 WA4B0469HO1 & ® Washer I (€)@
269 MG 30B1 2968 W480468HO1 4_;'5 HREXIER Walking foot guide bracket 1 OlO
270 M9 1112 002 W501889H01 ¥  * 2 11/64{40)x 12 Screw 11/64(40)x 12 2 |olo
271 M9 0922 002 WA4B84016HO1 ¥  # £ 9/64{40) %8 Screw 9/64(40)x 8 [ (o) e
272 M9 1681 015 WAB0472HO1 I 1 ¥ * o 1/4(80)%12 Hinged screw 1/3[301x 12 3 00
273 M9 1601 045 WS01989HO1 7+ ., b 1/4{24) Nut 1/4(24) T |00
274 -M9 0617 050 S 6562111HOT = # * & & M6 Washer M8 T |00
275 MG 30BO 464 WA464053H01 E8HAFE K (%) Feed driving rock shaft crank (left) = 1 |00
276 M9 0401 061 W501209H01 7 — /¢ — £ > Taper pin 1 |00

DY-339




¥ 19__

= Y B #

LOWER FEED MECHANISM . DY-339

{295,{2961




S s O A O
= ) B &
LOWER FEED MECHANISM
#88& Common Parts
&/ T
Fig. waI—F ®Ha—F b e |2 |
BB &h - Description Amt. |2 [
No. Parts No Ref.No. 2o
Rea [B[5
281 M9 0806 002 B 508857HO1 ¥  * < 1/8(44)X6 Screw 1/8(44)x 6 LN 2 ool I 11
282 MF 10A0 104 WA462604H01 Y (3%m) ~_Feed rock L 1 19 iy
283 M9 0505 065 S 592411H05 E % & * W E-type stop ring 1 (o]le]
284 MF 20A0 283 W470281H01 ::l NEXTH Feed bar holder stud 1 (@]l
286 M9 1110 002 WBEO0294HO01 = ¥ 11/64(40) %8 Screw 11/64(40)x8 2 (8](®]]
286 MF 65B0 491 W454811H01 X T % ¢ @ Feed rock shaft 1 lolol
287 M9 1603 003 WB01009HO1 ¥ #. o 1/4(24)x16 Screw 1/4(24)x 16 1__olo]
288 MF 70A0 460 WA4B81637H01 LEEBXKFA K (&) Feed lifting connecting crank (right) 1 OlOL
289 M9 1502 002 WwWb00509HO1 3 ¥ 15/64{28)x12 Screw 15/64(28)x12 2 Olo|
200 MF 6580 279 W462644H01 % ¥ & V) M (&) Feed rock shaft crank (right) 1 0lo ENN.
291 M9 0901 060 W601107HO1 _E > Pin 1 Jolol 1 1111
292 MF 10AQ 287 WA446173HO1 % Y 8 £ 5 L (&) Feed rock shaft bushing (right). 1__[olo
293 M9 1513 001 B 509060H01 A7 a4 % 2 15/64(2B)%X10 Set screw 15/64(28)x10 2 (0] [®)] |
294 M8 1108 001 B 503B46HO1 T 7 ik X % 2 11/64{40)%x5.5 Set screw 11/64{40)x55 1 Qlo
295 M9 2403 034 W46401BHO1 ¥ > 7 * ¥ 3/8(28)x35.0 Feed lifting rock shaft screw 2 QIO
296 M9 2402 045 B 509118HO01 + o] + 3/8(28) Nut 3/8(28) 2 o100
297 MF B0AD 460 W321790HO01 £ TF X ! # Feed lifting rok shaft 1 (@](®)]
908 MF G0EQ 276 W462749G01  t F X Y W (%) () Feed lifting rock shaft crank complete 1 |0jO0
298 M9 1203 002 B 509178HO01 ¥ + “ 3/16(28)%X15 Screw 3/16(28)x 15 2 Qlo
299 MF 65B0 278 WA454810H01 % T # V) W (%) Feed rock shaft crank (left) 1 Ol
300 MF 10A0 286 WA454875H01 % Y & X %) (%) Feed rock shaft bushing (left) 1 O
301 MS 3001 052 W502467HO01 & & (WREs) Feed rock shaft bushing washer I (e])(e) ]
302 MF 10A0 281 WA447752H01 # Y & Feed bar 1 _Iolo
. SR ~ S-S S T
— e _ — S ) e 41 _1._ -
IO RSy DRSS | o - Sob Ly el

DY-339




T#h - 7%

HOOK SHAFT & ROTATING HOOK MECHANISM DY-339




Téh - AR
HOOK SHAFT & ROTATING HOOK MECHANISM

L

#ERS s Common Pnrts .

Fig BARI—F ®H2—F ﬁﬂu b 4
® _ & Description Amt. |22
No. Parts.No. Ref.No. |28
Req. s S
311 MG 4180 229 WA4B0459G02 @A # ~ I x “Rotating hook holder T 0] | l
MG 40BO 229 WA4B1639G02 7 & Rotating hook holder 1 l_ |
312 MF B0AO 740 W500042HO1 7 T b ‘i~ Felt N "2 ooty T W i

T313 MG 41B0 451 WA4B1616H01 T W 7 5 b (%) Rotating hook shaft bushing (left) LI ()5} W

314 _MF 20A0 450 WA4B0515HOT T [ Rotating hook shaft 17O O
MF 67C0 450 WA475480H01 T W Rotating hook shaft 1 O]

“316 MF BOAO 352 WA4B1/90H01 __#» 5  — Collar for rotating hook shaft _‘? T ok B
"316 MG 3780 452 W46273BHOT f # X % L (F) Rotating hook shaft bushing (right) & i” olar 10 i
“317 M9 1109 001 W500985H01 @7 ~ kX # ~ 11/64(40)X68  Set screw 11/64(40)x6 f 2 I0lo | .
318 M9 15% 001 B 508971H01 éﬂir TIEX F O 15/64(28)X45 §Gt screw 15/64(28)x4 5 kG !

MF 4280 120 4 P 976025X0104955-415- 1, (%) HSL-BOHN(TR) W 77 &;ﬁ 2 |0 FTE
319 i 4080 120 . P 976022X01 iAadi s Lo 7 () KHS20-RPMZ _H_-mung H:%: HI1K A3 O T
320 _MF _36A0 123 . WAB1729HOT # & > S5¢33 Bobbin T_ 0]

. MF 25B0 123 % W470215H01 K > w475 Eobbm i ©

g1 _MF _40E0 125 P 976006X01 # E > 7 — A BCDBI-NBLZ),»val Gobhu}gcsse BCDBI-NBL complete T 10] i i
MG 40EQ 125 4 P 976010X01 % E ~ % — 2 SC33LNS 5254547, Bobbih case SCI3-LNS complete T
322 M9 1118 002 B 508061HO1 ¥ %  © 11/64(40)%10 Screw 11/64{40)x 10 LI (8] (&) .




— 23 —
RV VL /4 FER

THREAD TRIMMER SOLENOID MECHANISM DY-339

(909) 'I




——

Wiy ' ‘ @ 1= “ @
REIYV L /A FRE
THREAD TRIMMER SOLENOID MECHANISM
oo #i&#M& Common Parts
Figg #®&23—F ®ia— K g e |9
L &h £ Description Amt, 2|2
No. Parts No Ref No. b d b
Rea. |3[3
331 M9 1110 002 WB500294H01 ¥ * U 11/64(40)<8 ______ Screw 11/64(40)x8 _ 1 _10[0] ] 1
332 MG 41B0 601 W481644H01 W {1 & Set plate i oo
333 MG 41B0 746 WA4B81643G01 7L F L 774 % Flexible wire 1 00 | 1
903 MG 41E0 746 W482353G01 7L ¥ 7474 v(d) Flexible wire complete 1 |ojo. ] [
334 M9 0802 002 WS501083HO1 F  * < 1/8(44)% 7 Screw 1/8(44)x 7 2 |00 o
335 MF 3BA0 750 WS502917HO1 7 =~ ¥ a Bushing 1 [OlO]
336 MG 41B0 590 W341665G01 7 a (i) _Lever complete [ o)l
337 MF 36A0 592 WA460551HO01  + 3 ) Lever stud 1 0O,
338 M9 1110 001 B 509339H01 Wi+ ik £ + 2 11/64{40)x8.5 Set screw 11/64(40)x 8.5 G
339 M9 1201 045 WS501827HO1 3 b 3/16(28) Nut 3/16(28) 1 0[O f 5
340 M9 1212 015 W501778H01 B t ¥ *x < 3/16(28)x9.7 Hinged screw 3/16(28)x 9.7 1_|ol0 i
341 M9 4005 099 S 452001H04 +4 D>y 7 HP-5N Nylon clip HP-5N 1 oo
342 M9 0501 050 WS500384HO1 @& & Washer 1 OO
343 M9 0921 002 B 508848H01 ¥ * < 9/64(40)x 8.0 Screw 9/64(40)x8.0 [ [e)[e)
344 MG 41B0 B86 W481651HO1 i B m(F) Vibrating crank (under 1 |olo
"345 M9 1602 022 W468547H02 # r F 1/4{40)x 13 Screw (Bolt) 1/4(40)x 13 T |00
7346 M9 1503 001 B 508971HO1 M+ » ik 4 +  15/64(28)x4 Set screw 15/64(28) x4 2 o0
347 MF 10A0 352 B 422844H01 % 5 - Collar [ [e)[®)
348 MF 40A4 572 WA471450H01 E Y 7L%E/ (R Coil spring I o))
349 MG 41BO0 780 W444233H01 * o 7 Holder T |00l
350 MF 3BA0 477 W460529H01 =*x b v /% Stopper I [e)[e
351 M9 1103 004 WA4G7B68HO1 7 5 ¥ 1 * 2 11/64{40)x13 Screw 11/64(40)x 13 T 00O
352 M9 1117 002 B 503844H01 ¥ = < 11/64(40)x 13 Screw 11/64{40)x 13 T 00
353 M9 0602 003 WSHBO01067HO1 A ¥ * < 3/32(56)x6 Screw 3/32(56)x6 2 (00O
354 MG 4180 478 W481641H02 2 + - /< W Stopper ring T 10
MG 40BO 478 WA481641HO1 2 + v /¢ & Stopper ring 1 O
355 M9 1001 098 W331481G01 Y L / 1 F (#) Solenoid complete EE
356 MG 41B0 910 W481642HO01 Y 5 L Connecting link T |00
357 MG 41B0 887 W473534H01 & B ~ Knife driving shaft 1T |00

|
|
1

DY-339




* €Y B R

THREAD TRIMMER MACHANISM DY-339

361362 363364 IB'IOW 367 308




N ® - @

© O
* 8 ) B ®
THREAD TRIMMER MACHANISM

e FAME  Common Parts
5 a-F 3 =—F ]
w9 ki . xu BB &h & Description Kmt 3. 3
No. Parts.No. Ref No. A ®l@
v s |35
“361 _MF 40A2 782 W481680HO1 * B 1 — Guard plate B WL N L]
362 M9 0803 003 W502920H01 A ¥ * < 1/8(44)x6 Screw 1/8(44)x 6 _1__lojol iR
363 —MF_40A1 834 W341817H02 £ 2 (%) Knife (left) 1O
i MG 40BO 834 W341671H01  * 2 (#) Knife (left) _ 1 @)
364 MF_40A1 442 W4B0458H02 T #* X @A Thread guide for knife 1 O |
MG 40B0 442 W481653H01 T * X & Thread guide for knife 1 ©
265 MG 41BO 836 W341616H01 X % # (%) ____Knife holder bracket {left) 110
MG 40BO 838 W341870H01 X 2 A (&) Knife holder bracket (left) 1 Q
366 MF 3BA0 762 W460523H01 B+ 7 v & a Eccentric bushing 1 |olo |
367 MF_40A0 627 W335809H01 & & Knife holder bracket saddle 110 |
MG 40BO 527 W341672H01 & [ Knife holder bracket saddle 2 @) '
368 M9 1503 003 WBO01002HO1 # F 3 ¢ 15/64(28)x13 _Screw 15/64(28)x 13 2[00
369 MF 36A0 478 W502346H01 2 b v /¢ W Stop ring (i (6] @)
370 M9 0903 002 B 509065HO1 ¥  # £ 9/64(40)%X6.5 Screw 9/64(40)x6.5 1 JOlo
371 MF_40A0 192 W473543H01 # /X 2 Spring 2 JOIo
372 M9 0103 080 WS500810HO01 > Pin 2 Ol
373 M9 0919 002 W465620H01 ¥ % ¥ 9/64(40)x 6 Screw 9/64(40)x & 2_[Olo
374 —MF_40A1 835 W341616H02  ~ 2 (&) Knife (right) 1_|O
MG 40BO 835 W341669H01  ~ 2 (%) Knife (right) 1 @)
375 _MF _40A2 180 W341614H01 % % & Thread guide 1__ IO
MG 40BO 180 W341668HO1 % X & Thread guide i [ ©)
376 MF 36A0 411 W502913H01 o o Hinge stud 1 10lO
377 M9 1117 002 B 503844H01 A ¥ > o Screw 1__|Olo
378 MF 40A1 392 W4B0456HO1 B ® Feed rock shaft crank 1__|Olo
379 M9 0501 085 S 592411HO1 E W & ~ #W 2 ~ E-type stop ring 1 Olo
380 M9 1107 045 W475413H01 _ + «; b 11/64(40) Nut 11/64({40) 2 100
381 M9 1111 015 W475412H01 & f# ¥ * ¥ 11/64(40) Hinged screw 11/64(40) 2 oo
3g2 MF _40A1 910 WA475411H01 " > 2 Link 1_I©
MG 40BO 910 W481852H01 Y > 2 Link 1 O
383 M9 4002 052 W473538H01 @ & Washar 100
384 M9 0803 010 W473539H01 _m  * Y 1/8(44)X6 Screw 1/8{44)x 6 3OO
385 _MF_40A1 837 WA4B0457HO1 X 2 # (%) Knife holder bracket (right) 1o
MG _40BO 837 W341667H01 _ * 2 & (H) Knife holder bracket (right) 1 O
a0 —MF 40E1 199 W229918G01 # & # ! (M) Thread trimmer machamism 1 |o
MG 40E0 199 W343947G01 % % M | (i) ___Thread trimmer machanism 1 @]

[



_,27 —

#81Y H LER R

THREAD TRIMMER CAM SHAFT MECHANISM DY-339

191111
394 395

P

416 (410}




SR ® ®
40 1) ) LERAR
THREAD TRIMMER CAMSHAFT MECHANISM
#-:l!& Common Part:i
R _ |- :
Fig. R —F wHa—F 9 me ‘.!R .
-] &b ] Description Amt. |2
No. Parts.No. Ref.No. R
Req. ISt ‘

391 M9 0320 037 S 612131H04 P F ~ # ¥ 3x20 Screw 3x20 2 1010, 11 |
392 M9 0202 099 P 422112X01 v Z20AA ¥ VL-12 Micro switch VL-12 1 193\ . ) ()
393 MG 41B1 601 W481649HO1 21 » F R4 Switch supporting plate 1 oo |,

394 M9 0501 050 W500384HO1 & & Washer el 2ol || ) N
395 M9 0935 002 W500294HO1 ¥ % o 11/62(40)x8 ‘Screw 11/62(40)x 8 _ 4 Jolo ¥ | o .
"396 MG 41B0 355 WA481648H01 % L W Cam shaft 1 0[O0 | | |
397 M9 1602 022 WA46B547H02 # At 1/4{40)X13 _ Screw (Bolte) 1/4{40)x 13 1100, | | | "
398 MG 41BO 351 W473530H01 # 4 8 # M . ~ Cam driveing crank 1 olo ]

911 MF 40E0 361 W480498G01 % 4 8 f B (M) Cam driveing crank complete 1__|olo |
399 MG 41B1 886 W341666H01 & ] (k) Knif driving crank = 1|00 e
400 MF 36A1 352 W468250H01 5 5  — Collar g I [e)(e)
401 M9 1106 001 B 509266H01 @i+ > ik ¥ * & 11/64(40)x3 8 Set screw 11/64(40)x3.8 2_|0|o
402 MF 40A5 572 WA473629H01 Y N # /% # Spring LI [e)[@)
403 M9 5012 050 W479304H01 @& & Washer e 1_ |00
404 M9 0407 050 W469519HO01 @& & Washer 1 0[O
405 M9 0501 053 S 561121H04 ~ % & & 5 ~ Spring washer 5 LI (@) (o)
406 Mg 1101 015 WH502907H01 @ f % 2 & 11/64(40)x17  Hinged screw 11/64{40)x 17 20D
407 __MF _40A0 975 P 687039X01 o0 v F T -~ F (RBT-5-2003) Connecting fink 2_|O]O
\ 408 M9 1372 045 S541121H03 F 5t 5 Nut 5 — 200
N -409__MB 1104 045 WS00078HOT F o F 11/64(40) Nut 11/64(40) 2|00 .
410 M9 5002 023 W481403HO1 i 2 # & M5 X187 Connecting rod M5x 187 L [€)[e)

411 M9 0919 002 WA4B5620H01 ¥ *  — 9/64(40)%6 Screw 9/64(40)x 6 2_|0|0
412 MF 36A0 257 W466229H01 # T & (3—F) Cord holding plate 1__]OjO
413 M9 0921 002 B 508848H01 ¥  + < 9/64(40)x8 Screw 9/64(40)x 8 2__|0]O
414 M3 0501 050 W500384HO1 & & Washer 3__[O]O
415 M9 4004 099 S 452001H03 71021 v 7 HP-4N Nylon clip HP-4N p 2 1olo] | ] i o .
416 M9 7106 099 W479309G01 3 -  F (i) Vinyl cord complete 1 Jolo ~
417 M9 4005 099 S 452001H04 710215 7 HP-5N Nylon clip HP-6N 2_|0[0
418 M9 0600 085 S 648001H04 O Y ~ 7 IAPB 0O-ring 1A P6 B (o))

419 M9 0872 045 S 541121HOV _ + 7  + 3 . Nut 3 2__|O|C i
420 MS 0301 053 S 561121HO1 /s * B £ 3 ~Spring washer 3 2 [

LT “




W om B R
OIL LUBRICAT ON MECHANISM

- 29 =

DY-339

426 427 428

\429 -

. — {912) ""\

430

434




e d B R
OIL LUBRICATION MECHANISM

Fig. S&3-F  RH3I—F M I
] &h kA Description Amt. |22|@ _
No. Parts.No. Ref.No. 188 s
Req. 3 El I
426 MF_10E2 148  W464023HO1 & @ 254x35 O cotton braid 2.5§X35 L 1 Toor T [T s
427 MF BOA5 740 WS500906HO1 7 x A '} k). _Felt Y 1 10|0 |
428 MG 41BO 742 WA471448HO1 = Oiler cap LI [e)[e] |
423 M9 0606 037 SO512131H41 P 7 < # o 5x12 Screw 5x 12 2 0l L
430 M9 0570 080 W502078H01 ¥ 4L #® 574 Rubber plug 5.7¢ B 3 10 1 L1 1 L
912 MG 41E0 711 WA482329G01 ® X # (E)(i|) Gear box (upper) complete 1 oo |
"431  MF 65B0 689 WB01200HO1 /¢4 7k ¥ — i Pipe holder w N 1o
432 MF _10E1 148 WA464027H01 % # (iBk) 1.5¢4x560 Wool yarn 1.5¢4x560 1 _1olc.
433 M9 0920 002 W501523H01 % % < 9/64(40)X6.5 Screw 9/64(40)% 6.5 [ (&)= !
913 MG 41E0 712 W481406G01 & i3 ;s (F)(#8) Gear box (under) comelete 1 [e)[e] '
434 MN 10A4 742 W462905H01 = Cav#R) Oiler cap 2 |00
435 M9 1104 003 B 509264H01 A ¥ 3 ¥ 11/64(40)xX12 Screw 11/64(40)x 12 1 |0]O
436 MG 41B1 780 W4B1640HO01 +® N ¥ Pipe holder [l [e)[e)
437 M9 1102 045 WB501097HO1  + P + 11/64(40) Nut 11/64(40) I EE
438 MG 10BO 731 W464026H01 E - — L /{4 7 34x4.2¢%520 Vinyl pipe 3$x 4.2 $x520 1 |00

NY-339




-31 -
ft B &
ACCESSORY BOX & ACCESSORIES DY-339

448

&—449

456

455

450

454

453




- s w7 .' ‘e ' '

B B &
ACCESSORY BOX & ACCESSORIES

#:8%% Common Parts

Fig.r SM&3-—F wHa—F i & & : ﬂan o ey
No. Parts.No Ref.No Y o § g’
Rea. |55

446 MF_BOAO 749 P B833000X01 1§ B & @ = I Accessory box 1 |00
447 M9 0401 041 S 519132H01 A X * < 4.5X20 - Screw 4.5x20 2 [0l ! I
448 M9 5001 099 P 423035X01 7 1 — A Fuse 2 |00,
_449 M9 0807 050 S 562131H04 = A + ® 6 _ Washer6 2 |00, g
450 MF_12BO 187 'WA461748HO1 & m Y /% * Thread take-up spring 1
451 MF 60A0 137 P 831001X01 & 2 > Oil with oiler 1 oo {‘* F i I
452 MM 10A1 479 B 422776H01 @ o 2 /% F T Spanner [ [=)[@)
453 MB 02A1 608 P 842002X01 =+ = @ = (/) Screw driver (small) T |O|", S
454 _MB 02A0 608 P 842003X01 + =~ @ = (# Screw driver (middle) [ [e)[e)
455 _MF 36A0 123 W461729H01 & 5 > Bobbin a |0
__~___MF_25B0 123 WA470215H01 & =S Bobbin 4 O
a5g —ME_72BO 128 S 970010H02 = > - i DBX12 #21 Needie DBX1-2 #21 a |0 )

' MF_23C0 128 S 970002H04 = > - §t DBX1 #23 Needle DBx 1 #23 a i ~

™A AAn



33
ftt B @& .
COTTON STAND & OTHER ACCESSORIES DY-

461 Sy

489 '

485




4

LU .

ah

Q

COTTON STAND & OTHER ACCESSORIES

0

#8%&% Common Parts

f*
Fig. BRI —F ®Ha-—F gl! o
[ ] & £ Description Amt. |2|@
No. Parts.No. Ref.No alm
Req. E E
461  MF 40EQ 193 W227464GO1 & &  * (#) Cotton stand complete - LI ] L | I
462 MF 40EO 190 P 982003X01  #* # # # (#) _Bobbin winder complete . ol T
46___MG 41E0 190 P 992005X01 % # f # (i) Bobbin winder complete i 0
463 M9 0608 050 S 562131H04 = # * & & 6 Washer 6 “2__olo
464 M9 4001 041 S 519132H01 A A * < 45x20 Screw 4.5x 20 Z [olo
"465 MG 41B0 776 W336688H01  ~< L } H /¥ — Belt cover 1T Jolo
466 M9 1103 004 WA67868H02 7 5 ¥ 4 # » 15/64(28)X9 Screw 15/64(28)x9 3 o
467 MG 41B1 776 W227468H01  ~ b b H /¥ — Belt cover 1 Jolo
468 M9 1101 004 WAB6810HO1 7 5 ¥ 1 # ¥ 11/64{40)x8 Screw 11/64(40)x8 4 oo
469 MG 41B2 776 W339690H01 ~ L F # /¥ — Belt cover T oo
470 MF 60A0 734 W220627H02 E = — i Hh/ 71— Vinyle cover 1T oo
914 MF 20EQ 776 W341683G01  ~ A F 5 /¢ — (M) " Belt cover complete . T Jolo
471 S 817001H12 i N25 Nal L6
472 MG 41B0 578 W449364H01 % F ~» ™ Knee lifter lifting rood T oo
473 MM 11A0 787 W449363H01 & 7 5 = Knee lifter crank T Jolo
474 MG 41B0 723 WA449358H01 B F ~ ® Knee lifter rock shaft B E)E
475 MF_ 20A0 784 WA447074HO1 W % ¥ (@¥F) Knee piate bar bracket T |00
476 MG 41B0 455 W449357H02 @A % X Knee lifter support 1 Olo
477 MN 10A3 729 WA452875H01 E # U /% # Spring T o0
478 M9 2001 031 B 509174H01 9 % & L I (MEAKRMLE) “Set Screw 5 |olo
479 M9 1563 022 S 531121H03 +® A F 6X10 Set screw 6x 10 T [olo
480 MF 40AD 477 P 993001X01 R F =2 < Stopper T [O[O
481 MF 40AQ 737 P 993000X01 M % & Knee plate LI (o))
482 MF_A40A1 737 WA482356H01 & 4 (R#R) Knee pad Ll (o) (e)
483 _MF_20A0 728 W449371HO1 #  F % (W&M®)  Knee piate bar T Jojo
484 MG 41B0 802 W449359H02 B ) & s ___ Stopper T Jolo ey
485 MG 30BO 131 B 309125H01 ' - Cil pan T Jolo
486 M- B0OAO 608 W319408HO1 * © B o (X) Screw driver (large) 1 0|0

e VA

DY-339




F—7 NV
TABL & STAND

DY-339

(497) (499) (498)

{503)

® . .




E"‘q - . - -
0 v 0 J
F—7LE{E
TABL & STAND
##8& Common Parts
] _ . &M TTT
e B * i # Description ﬂ!.""...d']
an
No Parts No Ref.No b Amt. §
Roa. |28 |
916 MG 41E0 595 P 999016X01 % B () Table top plarte 1 '. || ] i- -
491 MG 40BO 419 WA481654H01 B | I &4 (X) Vibration preventing rubber g Py
492 MF 70A2 419 WAT76424H02 B & T 4 (GFM) Rubber cushion for table hinge 2 TT 1010 | I 1 T
293 MF 7OAO 560 WA467239H02 #& & % _ Table hinge 2 T I
917 MF 70E0 418 W481678G02 I 4 t > * (#) Table hinge with rubber cushion complete 2 EREERENIREW
494 MF 40A0 426 P 999023X01 ®@ 8 % T Head supporter — 9 T 11 T ‘ﬁ' '
495 MG 40B1 419 WA481655H01 1 #® I L (1) Vibration preventing rubber 2 | 1. 11 1=
4968 MF 40A1 428 P 999024X01 F —7 A X T Adiustable leg (teble top b Iﬁance} E—— 27 1 I §.1
497 M9 0811 050 S 562131H05 & &8 Washer 8 16 T 1 ]
"498 M9 0801 053 S561121HO6 /X # & # 8 Spring washer 8 v 16 ‘ ]
499 M9 2051 022 S531121H13  + L I 8x16 _Bolt 8x16 o LN NEEN R
so0 —MF 40E3 484 P 422166X01 ol f . 7 (148 1A) Push button switch (14S-1A) 1 ,
MF 40E4 484 P 422150X01 # - iR 1 7 7 (3¢S-3A) Fush button switch (3¢S-3A) S |
T MF_40A0 777 P B14017X01 _V ~ L M43(50Hz) \V belt M-43 (50Hz) T 1 WK
501 “\iF 40A1 777 P 614016X01 V ~ .t MA42(60Hz) V-belt M-42 (60Hz) == i , N
_ 502 MF_40A1 150 P 999025X01 = ™ Leg 2 1
503 MF_40A0 416 P 999028X01 M I 4 (T&amE) ~ Rubber leg cushion N a ] [ 4’_"*‘ B
504 M9 3250 045 S 541121H07 + 7 P12 Nut 12 . A i i ]
505 MF 40A0 565 P 999020X01 7 ¥ r 2 % — [(TES3) Adjuster (leg balance) 4
506" MF 40A3 603 P 999017X01 1 & &  (Rft&) Treadle plate supporter N =g Ll I
507 M9 2050 047 P 999018X01 1 % 7 - Special nut - 2 1T 1
508 MA 35A0 748 P 999019X01 @& & Treadle plate i
503 MF 40A2 150 P 999027X01 T Z (W) Brace (lower side) el o e S 1 B
510 MF 40A3 150 P 999030X01 = S W (B Set plate (lzag) T T8 i i
918 MA 35E0 738 P 999014X01 3i & (i) Pull-rod complete (table) 1
919 MA 35E0 748 Z M00074 i % (i8) Treadle plate complete 1 i B
920 MF 40EO 160 P 999029X01 ¥ v F i W (M) Z-type stand complete ] 13 11
511 MA 35A1 748 P 999021X01 5| # m {3 & (iZR) Pull-rod fiting plate (treadle) 1
_B12 M9 0807 050 S 562131H04 @ £ 6 Washer 6 2 | N 1
513 M9 0601 053 S561121H05 /¥ * & & 6 Spring washer 6 2 | il
514 M9 1554 022 S 531121405 & v F 6X16 Bolt 6x 16 ) .
515 WF 40A4 150 P 999026X01 & 2 (M) Brace 1 T T
s16 MF _40A0 856 2 M00076 £—hA7 =) — 100mm Motor pulley 100mm 1 1 |
MF 40A1 856 Z MO00Q77 E—FNLT—1— B5mm Motor pulley B5mm 1 11 |
N I ) O e ) O
3 2 S 4 l. =
J I | |
DY-339

2R




KREMFRETD



	Mitsubishi DY-339-1 copy
	Mitsubishi DY-339-2 copy
	Mitsubishi DY-339-3 copy
	Mitsubishi DY-339-4 copy
	Mitsubishi DY-339-5 copy
	Mitsubishi DY-339-6 copy
	Mitsubishi DY-339-7 copy
	Mitsubishi DY-339-8 copy
	Mitsubishi DY-339-9 copy
	Mitsubishi DY-339-10 copy
	Mitsubishi DY-339-11 copy
	Mitsubishi DY-339-12 copy
	Mitsubishi DY-339-13 copy
	Mitsubishi DY-339-14 copy
	Mitsubishi DY-339-15 copy
	Mitsubishi DY-339-16 copy
	Mitsubishi DY-339-17 copy
	Mitsubishi DY-339-18 copy
	Mitsubishi DY-339-19 copy
	Mitsubishi DY-339-20 copy
	Mitsubishi DY-339-21 copy
	Mitsubishi DY-339-22 copy
	Mitsubishi DY-339-23 copy
	Mitsubishi DY-339-24 copy
	Mitsubishi DY-339-25 copy
	Mitsubishi DY-339-26 copy
	Mitsubishi DY-339-27 copy
	Mitsubishi DY-339-28 copy
	Mitsubishi DY-339-29 copy
	Mitsubishi DY-339-30 copy
	Mitsubishi DY-339-31 copy
	Mitsubishi DY-339-32 copy
	Mitsubishi DY-339-33 copy
	Mitsubishi DY-339-34 copy
	Mitsubishi DY-339-35 copy
	Mitsubishi DY-339-36 copy
	Mitsubishi DY-339-37 copy
	Mitsubishi DY-339-38 copy
	Mitsubishi DY-339-39 copy

